

Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

M/S ICC (Pvt) Limited Lahore

Reference # CED/TFL <u>4376 (Dr. M Rizwan Riaz)</u> Reference of the request letter # Nil Dated: 19-12-2023 Dated: 18-12-2023

Tension Test Report(Page - 1/1)Date of Test01-01-2024.

Date of Test01-01-2024.Gauge length2 inchesDescriptionAluminum Alloy Plate Strip Tensile and Bend Test

Sr. No.	(mm) Designation	(mm)	X Section Area	(kN)	(N) Load	(MPa)	Ultimate Stress	(ui) Elongation	% Elongation	Remarks
1	Aluminum Alloy Plate	26.00x9.95	258.70	66	82	255	317	0.50	25.00	
-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	
		Only One Sa	mple for T	ensile a	nd One Sa	mple for	Bend T	est		
	Bend Test									
Aluminium Alloy Plate Strip Bend Test Through 180° is Satisfactory										

To,

Chairman

I/C Testing Laboratoires UET Lahore, Pakistan.

Note:

1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports

2. The above results pertain to sample /samples supplied to this laboratory.



Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

Eagle Developers Project of City Galleria, City Housing, Gujranwala.

Reference # CED/TFL <u>4398 (Dr. M Rizwan Riaz)</u> Reference of the request letter # Nil Dated: 22-12-2023 Dated: 22-12-2023

Tension Test Report(Page -1/1)

Date of Test Gauge length Description 01-01-2024 8 inches Deformed Steel Bar Tensile Test as per ASTM-A615

ir. No.	Weight	Diameter/ Size		Aı (iı	Area (in ²) Pad Kield Ioad		Breaking Load	Yield Stress (psi)		Ultimat (p	e Stress si)	Elongation	longation	emarks
	(lbs/ft)	Nominal (#)	Actual (inch)	Nominal	Actual	(kg)	(kg)	Nominal	Actual	Nominal	Actual	(inch)	% E	R
1	0.379	3	0.377	0.11	0.111	3470	4990	69600	68600	100000	98700	0.90	11.3	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
		I	N	ote: on	ly one s	sample fo	or tensile	and one	sample f	or bend t	est			I
							Bend T	`est						
#3	Bar Ben	d Test	Througł	n 180° i	s Satisfa	actory								

I/C Testing Laboratoires UET Lahore, Pakistan.

Note:

- 1- You can See your reports On Internet in the following web site
- http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports

2. The above results pertain to sample /samples supplied to this laboratory.



STRUCTURAL ENGINEERING DIVISION

Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

M/S Earth Links Lahore (165-B-Sector E (High Rise) Bahria Town, Lahore)

Reference # CED/TFL 4400 (Dr. M Rizwan Riaz)	Dated: 22-12-2023
Reference of the request letter # Nil	Dated: 22-12-2023

Tension Test Report (Page -1/1)

Date of Test Gauge length Description 01-01-2024

8 inches Deformed Steel Der Tengile Test as r

Deformed Steel Bar Tensile Test as per ASTM-A615

ir. No.	Weight	Dian Si	Diameter/ Size		Area (in²)		Yield load Breaking Load		Breaking Coad (bsi)		te Stress si)	Elongation	longation	emarks
	(lbs/ft)	Nominal (#)	Actual (inch)	Nominal	Actual	(kg)	(kg)	Nominal	Actual	Nominal	Actual	(inch)	% E	R
1	0.366	3	0.370	0.11	0.108	3670	4710	73600	75110	94400	96400	1.40	17.5	vziz sel
2	0.368	3	0.371	0.11	0.108	3720	4710	74600	75850	94400	96100	1.10	13.8	Al-A Ste
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
		1	N	ote: on	ly two s	amples f	or tensile	and one	sample f	or bend	test			
							Bend T	'est						
#3	Bar Ben	d Test	Through	n 180° i	s Satisfa	actory								

I/C Testing Laboratoires UET Lahore, Pakistan.

Note:

1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports

2. The above results pertain to sample /samples supplied to this laboratory.



STRUCTURAL ENGINEERING DIVISION

Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

Site Engineer Sitara Heights Private Limited, Lahore ("Siatara Icon Tower" Samnabad Road, Faisalabad)

Reference # CED/TFL <u>4401 (Dr. M Rizwan Riaz)</u> Reference of the request letter # SHPL/ICON/FSD/01 Dated: 22-12-2023 Dated: 22-12-2023

Tension Test Report (Page – 1/2)

Date of Test01-01-2024Gauge length640 mmDescriptionSteel Strand Tensile Test as per ASTM A-416-94a

Sr. No.	Nominal Diameter	Nominal Weight	Measured weight	Yield st clause	rength (6.3)	Breal strength (6.2	king clause 2)	Elongation	ırks/ Coil No.
	(mm)	(kg/km)	(kg/km)	(kg)	(kN)	(kg)	(kN)	%	Rema
1	12.70 (1/2")	775.0	788.0	17400	170.69	20000	196.20	>3.50	XX
-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	
Only one sample for Test									

I/C Testing Laboratoires UET Lahore, Pakistan.

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION

Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

Site Engineer Sitara Heights Private Limited, Lahore ("Siatara Icon Tower" Samnabad Road, Faisalabad)

Reference # CED/TFL <u>4401 (Dr. M Rizwan Riaz)</u> Reference of the request letter # SHPL/ICON/FSD/01 Dated: 22-12-2023 Dated: 22-12-2023

Tension Test Report (Page – 2/2)

Date of Test30-11-2023DescriptionSteel Wire Rope Tensile Test

Sr. No.	Nominal Diameter	Measured weight	Breaking Load	rks / Coil No.	
	(mm)	(kg/m)	(kN)	Rema	
1	12	0.58	51.500		
-	-	-	-		
-	-	-	-		
-	-	-	-		
-	-	-	-		
		Only one samples for Tes	t		

I/C Testing Laboratoires UET Lahore, Pakistan.

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Resident Engineer NESPAK Development of a Controlled Access Corridor Facility from Niazi Interchange to Babu Sabu Interchange, Lahore, Package – I (km 0+000 to km 3+650)

Reference # CED/TFL <u>4402 (Dr. M Rizwan Riaz)</u>	Dated: 22-12-2023
Reference of the request letter # 3772/103/NBI(P-I)/MWA/04/102	Dated: 11-12-2023

Tension Test Report (Page -1/1)

Date of Test Gauge length Description

01-01-2024 8 inches Deformed Steel Bar Tensile and Bend Test as per ASTM-A615

ir. No.	Weight	Diam Si	neter/ ze	Aı (iı	rea n ²)	Yield load Breaking Load		Yield Stress (psi)		Ultimate Stress (psi)		Elongation	longation	emarks
S	(lbs/ft)	Nominal (#)	Actual (inch)	Nominal	Actual	(kg)	(kg)	Nominal	Actual	Nominal	Actual	(inch)	% E	Re
1	0.374	3	0.374	0.11	0.110	3570	5450	71600	71590	109200	109300	1.20	15.0	a IM
2	0.373	3	0.374	0.11	0.110	3580	5420	71800	71920	108600	108900	1.20	15.0	atal: rmiu
-	-	-	-	-	-	-	-	-	-	-	-	-	-	Бп
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
			N	ote: on	ly two s	amples f	or tensile	and one	sample f	or bend t	test			
							Bend T	est						
#3	Bar Ben	d Test 7	Through	n 180° is	s Satisfa	ctory								

I/C Testing Laboratoires UET Lahore, Pakistan.

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Resident Engineer NESPAK Development of a Controlled Access Corridor Facility from Niazi Interchange to Babu Sabu Interchange, Lahore, Package – I (km 0+000 to km 3+650) (United Wire)

Reference # CED/TFL 4403 (Dr. Ali nAhmed)Dated: 22-12-2023Reference of the request letter # 3772/103/NBI(P-I)/MWA/04/113Dated: 13-12-2023

Tension Test Report (Page -1/2)

Date of Test01-01-2024Gauge length640 mmDescriptionSteel Strand Tensile Test as per ASTM A-416-94a

Sr. No.	Nominal Diameter	Nominal Weight	Measured weight	Yield s clause	Yield strength clause (6.3)		ıking ngth e (6.2)	Young's Modulus of Elasticity "E"	Elongation	ırks / Coil No.
	(mm)	(kg/km)	(kg/km)	(kg)	(kN)	(kg)	(kN)	GPa	%	Rema
1	12.70 (1/2")	780.0	785	17800	174.62	19600	192.28	199	>3.50	Α
-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	
	Only one sample for Test									

Witness by M Saleem (MESPAK)

Note:

1. Modulus of Elasticity is based on nominal steel area of the steel strand vide clause 13.3 of ASTM – A416a

2. Load versus percentage strain graphs are attached

I/C Testing Laboratoires UET Lahore, Pakistan.

Note:

1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports

2. The above results pertain to sample /samples supplied to this laboratory.



Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Resident Engineer NESPAK Development of a Controlled Access Corridor Facility from Niazi Interchange to Babu Sabu Interchange, Lahore, Package – I (km 0+000 to km 3+650) (United Wire)

Reference # CED/TFL 4403 (Dr. Ali nAhmed)Dated: 22-12-2023Reference of the request letter # 3772/103/NBI(P-I)/MWA/04/113Dated: 13-12-2023

Graph (Page – 2/2)



I/C Testing Laboratoires UET Lahore, Pakistan.

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Resident Engineer MM Pakistan (Pvt) Ltd. Construction of Storm Water Drainge System in Daska City, (Package-I)

Reference # CED/TFL 4404 (Dr. M Rizwan Riaz)	Dated: 22-12-2023
Reference of the request letter # DSK/CON/1094/SWDS/105/2023	Dated: 22-12-2023

Tension Test Report (Page -1/1)

Date of Test Gauge length Description 01-01-2024

8 inches Deformed Steel Bar Tensile and Bend Test as per ASTM-A615

ir. No.	Weight	Dian Si (in	neter/ ize ch)	Aı (iı	rea n²)	Yield load	Breaking Load	Yield (p	Stress si)	Ultimat (p	te Stress si)	Elongation	longation	emarks
	(lbs/ft)	Nominal	Actual	Nominal	Actual	(kg)	(kg)	Nominal	Actual	Nominal	Actual	(inch)	% E	R
1	0.372	3/8	0.373	0.11	0.109	3890	4640	78000	78330	93000	93500	1.20	15.0	я
2	0.370	3/8	0.372	0.11	0.109	3840	4590	77000	77820	92000	93100	1.30	16.3	iveen
-	-	-	-	-	-	-	-	-	-	-	-	-	_	Za
-	-	-	-	-	-	-	-	-	-	-	-	-	_	
-	-	-	-	-	-	-	-	-	-	-	-	-	_	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
		I	N	ote: on	ly two s	amples f	or tensile	and one	sample f	or bend	test	I		
							Bend T	`est						
3/8	" Dia Ba	ar Bend	Test Tl	nrough	180° is S	Satisfacto	ory							

I/C Testing Laboratoires UET Lahore, Pakistan.

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Sub Divisional Officer Highway Sub Division Sammundri (Construction of Dual Carriageway Road from M-3 Motorway Sammundri Interchange to Sammundri City Length 9.50 km.)

Reference # CED/TFL <u>4405 (Dr. M Rizwan Riaz)</u> Reference of the request letter # 1250/A/S Dated: 28-12-2023 Dated: 12-12-2023

Tension	Test Report	(Page -1/1)

Date of Test 01-01-2024

Gauge length 8 inches Description Deforme

Deformed Steel Bar Tensile and Bend Test as per ASTM-A615

ir. No.	Weight	Dian Si	neter/ ze	Aı (iı	rea n²)	Yield load	Breaking Load	Yield (p	Stress si)	Ultimat (p	e Stress si)	Elongation	longation	emarks
S 2	(lbs/ft)	Nominal (#)	Actual (inch)	Nominal	Actual	(kg)	(kg)	Nominal	Actual	Nominal	Actual	(inch)	H %	R
1	0.395	3	0.385	0.11	0.116	3110	5270	62400	59000	105600	100000	1.00	12.5	
2	0.395	3	0.385	0.11	0.116	3940	5270	79000	74780	105600	100100	0.90	11.3	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	I	-	-	-	-	-	-	-	-	I	
			N	ote: on	ly two s	amples f	or tensile	and one	sample f	or bend	test			
							Bend T	`est						
#3	Bar Ben	d Test 7	Through	n 180° i	s Satisfa	ictory								

I/C Testing Laboratoires UET Lahore, Pakistan.

Note:

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports
- The above results pertain to sample /samples supplied to this laboratory.



Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

M/S Ideal Construction Service Lahore (FMH Tower Lahore)

Reference # CED/TFL <u>4407 (Dr. M Rizwan Riaz)</u> Reference of the request letter # ICS/786/601 Dated: 26-12-2023 Dated: 26-12-2023

Tension Test Report (Page -1/1)

Date of Test Gauge length Description 01-01-2024 8 inches Deformed Steel Bar Tensile Test as per ASTM-A615

r. No.	Weight	Dian Si	neter/ ze	Aı (iı	rea 1 ²)	Yield load	Breaking Load	Yield (p	Stress si)	Ultimat (p	e Stress si)	Elongation	longation	emarks
S	(lbs/ft)	Nominal (#)	Actual (inch)	Nominal	Actual	(kg)	(kg)	Nominal	Actual	Nominal	Actual	(inch)	% E	Re
1	0.379	3	0.376	0.11	0.111	3790	4810	76000	75080	96400	95300	0.90	11.3	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-								-	-	-	-		
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
			N	ote: on	ly one s	sample fo	or tensile	and one	sample fo	or bend t	est			
							Bend T	est						
#3	Bar Ben	d Test [Fhrough	n 180° is	s Satisfa	ctory								

I/C Testing Laboratoires UET Lahore, Pakistan.

Note:

1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports

2. The above results pertain to sample /samples supplied to this laboratory.



Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Resident Engineer Asian Consulting Engineers Pvt. Ltd. Punjab Rural Sustainable Water Supply & Sanitation Project (PRSWSSP) Engineering Design & Construction Supervision of Cluster South-I.

Reference # CED/TFL 4410 (Dr. M Rizwan Riaz)Dated: 26-12-2023Reference of the request letter # AsCE/PRSWSSP/CS1/P-02/502Dated: 18-12-2023

Tension Test Report (Page -1/1)

Date of Test Gauge length Description

01-01-2024 8 inches Deformed Steel Bar Tensile and Bend Test as per ASTM-A615

r. No.	Weight	Dian Si	neter/ ze	Aı (iı	rea 1 ²)	Yield load	Breaking Load	Yield (p	Stress si)	Ultimat (p	e Stress si)	Elongation	longation	emarks
S	(lbs/ft)	Nominal (#)	Actual (inch)	Nominal	Actual	(kg)	(kg)	Nominal	Actual	Nominal	Actual	(inch)	% E	R
1	0.375	3	0.375	0.11	0.110	3310	4810	66400	66130	96400	96100	1.00	12.5	00
2	0.380	380 3 0.377 0.11 0.112 3260						65400	64250	91400	89900	1.40	17.5	neikh Steel
-	-	-	-	-	-	-	-	-	-	-	-	-	-	Sh
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
			N	ote: on	ly two s	amples f	or tensile	and one	sample f	or bend	test			
							Bend T	est						
#3	Bar Ben	d Test 7	Through	n 180° i	s Satisfa	ctory								

I/C Testing Laboratoires UET Lahore, Pakistan.

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Assistant Engineer (C-II) University of Sargodha "Rehablitation and Reconstruction of Existing Old Quarter (10 Nos. Single Room) at University of Sargodha."

Reference # CED/TFL <u>4411 (Dr. M Rizwan Riaz)</u> Reference of the request letter # SU/PD(Works)/4213 Dated: 26-12-2023 Dated: 14-12-2023

Tension Test Repo	ort (Page -1/1)
Date of Test	01-01-2024
Gauge length	8 inches
Description	Deformed Steel Bar Tensile and Bend Test as per ASTM-A615

ir. No.	Weight	Dian Si (in	neter/ ize ch)	Aı (iı	rea n ²)	Yield load	Breaking Load	Yield (p	Stress si)	Ultimat (p	e Stress si)	Elongation	longation	emarks
S 2	(lbs/ft)	Nominal	Actual	Nominal	Actual	(kg)	(kg)	Nominal	Actual	Nominal	Actual	(inch)	% E	R
1	0.383	3/8	0.378	0.11	0.112	3690	5100	74000	72320	102200	100000	1.20	15.0	
2	0.385	3/8	0.380	0.11	0.113	4590	5680	92000	89370	113900	110600	1.20	15.0	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	I	-	-	-	-	-	-	-	-	-	
			N	ote: on	ly two s	amples f	or tensile	and one	sample f	or bend	test			
							Bend T	est						
3/8	" Dia Ba	ır Bend	Test Tl	nrough	180° is S	Satisfacto	ry							

I/C Testing Laboratoires UET Lahore, Pakistan.

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Senior Quantity Suveyor Professional Construction Services (Pvt) Ltd. Allied Bank, DR Center, Faisalabad.)

Reference # CED/TFL 4413 (Dr. M Rizwan Riaz)	Dated: 27-12-2023
Reference of the request letter # PCS/23/Eng/249	Dated: 27-12-2023

Tension Test Report (Page -1/1)

Date of Test Gauge length Description 01-01-2024 8 inches Deformed Steel Bar Tensile Test as per ASTM-A615

r. No.	Weight	Dian Si	neter/ ze	Aı (iı	rea 1 ²)	Yield load	Breaking Load	Yield (p	Stress si)	Ultimat (p	e Stress si)	Elongation	longation	emarks
S	(lbs/ft)	Nominal (#)	Actual (inch)	Nominal	Actual	(kg)	(kg)	Nominal	Actual	Nominal	Actual	(inch)	% E	Ro
1	0.405	3	0.389	0.11	0.119	4100	4990	82200	75960	100000	92500	1.30	16.3	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
			N	ote: on	ly one s	sample fo	or tensile	and one	sample f	or bend t	est			
							Bend T	`est						
#3	Bar Ben	d Test	Through	n 180° is	s Satisfa	ictory								

I/C Testing Laboratoires UET Lahore, Pakistan.

Note:

1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports

2. The above results pertain to sample /samples supplied to this laboratory.



Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Description

M/S Engineering Service Co. Lahore

Reference # CED/TFL <u>4414 (Dr. M Rizwan Riaz)</u> Reference of the request letter # Nil Dated: 27-12-2023 Dated: 27-12-2023

Tension Test Report(Page -1/1)Date of Test01-01-2024Gauge length8 inches

8 inches GI Wire Tensile Test

Sr. No.	Weight	Diar si	neter/ ize	A (m	rea 1m²)	Yield load	Breaking Load	Yield Stress (MPa)	Ultimate Stress (MPa)	Elongation	Elongation	Remarks
	(kg/m)	Nominal (swg)	Actual (mm)	Nominal	Actual	(kg)	(kg)	Actual	Actual	(inch)	%	I
1	0.095	8	3.92		12.0	360	480	293	391	1.40	17.5	
-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	
				N	ote: only	one sam	ole for ten	sile test				
						Bend	Гest					

I/C Testing Laboratoires UET Lahore, Pakistan.

Note:

1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports

2. The above results pertain to sample /samples supplied to this laboratory.



Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Sub Divisional Officer Buildings Sub Division, Punjab Assembly, Lahore (Rehabilitation / Renovation of Hospitals under Specialized Health Care & Medical Education Department Through Health Councial / Tradition Mode (Mayo Hospital) Lahore (Civil Work Eye Ward Group No. 02-A)

Reference # CED/TFL <u>4415 (Dr. M Rizwan Riaz)</u> Reference of the request letter # 1032

Dated: 27-12-2023 Dated: 12-12-2023

Tension Test Report	(Page -1/1)
---------------------	-------------

Date of Test01-01-2024Gauge length8 inches

Description

Deformed Steel Bar Tensile and Bend Test as per ASTM-A615

k. No.	Weight	Dian Si (in	neter/ ize ch)	Aı (iı	rea n²)	Yield load	Breaking Load	Yield (p	Stress si)	Ultimat (p	te Stress si)	Elongation	longation	emarks
S	(lbs/ft)	Nominal	Actual	Nominal	Actual	(kg)	(kg)	Nominal	Actual	Nominal	Actual	(inch)	% E	Ro
1	0.341	3/8	0.357	0.11	0.100		5470			109600	120500	0.60	7.5	
2	0.335	3/8	0.354	0.11	0.099		5470			109600	122400	0.50	6.3	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
			N	ote: on	ly two s	amples f	or tensile	and one	sample f	or bend	test	1	r	
							Bend T	est						
3/8	" Dia Ba	ır Bend	Test Tl	nrough	180° is \$	Satisfacto	ory							

I/C Testing Laboratoires UET Lahore, Pakistan.

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Geological Engineer AJK Engineering (Pvt) Ltd The Tower, Blue Area, Islamabad

Reference # CED/TFL <u>4417 (Dr. M Rizwan Riaz)</u> Reference of the request letter # AJK/UET/2023/12/45 Dated: 27-12-2023 Dated: 27-12-2023

Tension Test Report (Page -1/4)

Date of Test Gauge length Description 01-01-2024 640 mm Steel Strand Tensile Test as per ASTM A-416-94a

Sr. No.	Nominal Diameter	Nominal Weight	Measured weight	Yield s clause	trength e (6.3)	Brea stre claus	iking ngth e (6.2)	Young's Modulus of Elasticity "E"	Elongation	arks / Coil No.
	(mm)	(kg/km)	(kg/km)	(kg)	(kN)	(kg)	(kN)	GPa	%	Rem
1	12.70 (1/2")	780.0	786.0	17200	168.73	19900	195.22	199	>3.50	XX
2	12.70 (1/2")	780.0	785.0	17900	175.60	19800	194.24	198	>3.50	XX
3	12.70 (1/2")	780.0	787.0	17500	171.68	19700	193.26	199	>3.50	XX
-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	
				Only three	samples fo	r Test				

Note:

1. Modulus of Elasticity is based on nominal steel area of the steel strand vide clause 13.3 of ASTM – A416a

2. Load versus percentage strain graphs are attached

I/C Testing Laboratoires UET Lahore, Pakistan.

Note:

1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports

2. The above results pertain to sample /samples supplied to this laboratory.



Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Geological Engineer AJK Engineering (Pvt) Ltd The Tower, Blue Area, Islamabad

Reference # CED/TFL <u>4417 (Dr. M Rizwan Riaz)</u> Reference of the request letter # AJK/UET/2023/12/45 Dated: 27-12-2023 Dated: 27-12-2023

Graph (Page - 2/4)



Stress Strain Relation -- Specimen No. W 1

I/C Testing Laboratoires UET Lahore, Pakistan.

Note:

1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports

2. The above results pertain to sample /samples supplied to this laboratory.



Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Geological Engineer AJK Engineering (Pvt) Ltd The Tower, Blue Area, Islamabad

Reference # CED/TFL <u>4417 (Dr. M Rizwan Riaz)</u> Reference of the request letter # AJK/UET/2023/12/45 Dated: 27-12-2023 Dated: 27-12-2023

Graph (Page - 2/4)



I/C Testing Laboratoires UET Lahore, Pakistan.

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Geological Engineer AJK Engineering (Pvt) Ltd The Tower, Blue Area, Islamabad

Reference # CED/TFL <u>4417 (Dr. M Rizwan Riaz)</u> Reference of the request letter # AJK/UET/2023/12/45 Dated: 27-12-2023 Dated: 27-12-2023

Graph (Page - 2/4)



Stress Strain Relation -- Specimen No. W 3

I/C Testing Laboratoires UET Lahore, Pakistan.

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

M/S Takmeel Square (Pvt) Ltd. Takmeel Square Smelter DHA Bahawalpur

Reference # CED/TFL <u>4418 (Dr. M Rizwan Riaz)</u> Reference of the request letter # Nil Dated: 28-12-2023 Dated: 27-12-2023

Tension Test Report (Page -1/1)

Date of Test Gauge length Description 01-01-2024

8 inches Deformed Steel Bar Tensile Test as per ASTM-A615

r. No.	Weight	Dian Si	neter/ ze	Aı (iı	rea n²)	Yield load	Breaking Load	Yield (p	Stress si)	Ultimat (p	te Stress si)	Elongation	longation	emarks
S	(lbs/ft)	Nominal (#)	Actual (inch)	Nominal	Actual	(kg)	(kg)	Nominal	Actual	Nominal	Actual	(inch)	% E	Re
1	0.368	3	0.371	0.11	0.108	3690	4710	74000	75270	94400	96100	1.10	13.8	
2	0.364	3	0.369	0.11	0.107	3410	4710	68400	70160	94400	97000	1.00	12.5	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	I	-	-	-	-	-	-	-	-	-	
			N	ote: on	ly two s	amples f	or tensile	and one	sample f	or bend	test	1		
							Bend T	`est						
#3	Bar Ben	d Test [Through	n 180° i	s Satisfa	ictory								

I/C Testing Laboratoires UET Lahore, Pakistan.

Note:

1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports

2. The above results pertain to sample /samples supplied to this laboratory.



Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

M/S City Builders Lahore

Reference # CED/TFL <u>4421 (Dr. M Rizwan Riaz)</u> Reference of the request letter # CB/KCWCP/06 Dated: 28-12-2023 Dated: 28-12-2023

Tension Test Rep	ort (Page -1/1)
Date of Test	01-01-2024
Gauge length	8 inches
Description	Deformed Steel Bar Tensile Test as per ASTM-A615

ir. No.	Size		neter/ ze	Aı (iı	rea n²)	Yield load	Breaking Load	Yield (p	Stress si)	Ultimat (p	te Stress si)	Elongation	longation	emarks
S	(lbs/ft)	Nominal (#)	Actual (inch)	Nominal	Actual	(kg)	(kg)	Nominal	Actual	Nominal	Actual	(inch)	% E	Ro
1	0.391	3	0.382	0.11	0.115	3690	5320	74000	70790	106600	102100	1.00	12.5	
2	0.395	3	0.385	0.11	0.116	3690	5350	74000	69980	107200	101500	1.00	12.5	
-	-	-	-	-	-	-	-	-	-	-	-	-	_	
-	-	-	-	-	-	-	-	-	-	-	-	-	_	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
			N	ote: on	ly two s	amples f	or tensile	and one	sample f	or bend	test			
	Bend Test													
#3	Bar Ben	d Test [Througł	n 180° i	s Satisfa	actory								

I/C Testing Laboratoires UET Lahore, Pakistan.

Note:

1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports

2. The above results pertain to sample /samples supplied to this laboratory.



Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Deputy Director (Engg.)

LDA.

"Construction of Lawyer's Chambers at Ferozewala Courts Falling in Alignment of The Project (Part-IIProject (Part-II), Construction of Multi-Level Grade Separation at Shahdara Morr, Lahore."

Reference # CED/TF	L <u>4422 (Dr. M Rizwan Riaz)</u>	Dated: 28-12-2023
Reference of the requ	Dated: 18-12-2023	
Tension Test Rep	oort (Page -1/1)	
Date of Test	01-01-2024	
Gauge length	8 inches	
Description	Deformed Steel Bar Tensile Test as per AST	ГМ-А615
_		

ir. No.	Weight	Diameter Size (inch)		Diameter/ Size (inch)Area (in²)HtAreaking (inch)Keia (in²)Keia Keia 		Breaking Load	Yield (p	Yield Stress (psi)		Ultimate Stress (psi)		longation	kemarks	
S 2	(lbs/ft)	Nominal	Actual	Nominal	Actual	(kg)	(kg)	Nominal	Actual	Nominal	Actual	(inch)	% E	R
1	0.368	3/8	0.371	0.11	0.108	3470	4590	69600	70620	92000	93500	1.10	13.8	
2	0.371	3/8	0.373	0.11	0.109	3430	4590	68800	69370	92000	92900	1.20	15.0	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	I	-	-	-	-	-	-	I	-	-	
			N	ote: on	ly two s	amples f	or tensile	and one	sample f	or bend t	test			
							Bend T	est						
3/8	3/8" Dia Bar Bend Test Through 180° is Satisfactory													

I/C Testing Laboratoires UET Lahore, Pakistan.

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Resident Engineer ESS-I-AAR Consultant, Dera Ghazi Khan Establishment of Emergency Block in Teaching Hospital D.G Khan, Group-I

Reference # CED/TFL <u>4423 (Dr. M Rizwan Riaz)</u> Reference of the request letter # 2555 Dated: 28-12-2023 Dated: 12-12-2023

Tension Test Report (Page -1/1)

Date of Test Gauge length Description 01-01-2023

8 inches

Deformed Steel Bar Tensile and Bend Test as per ASTM-A615

r. No.	Weight	Diameter/ Size (inch)		Diameter/ Size (inch) Area (in ²) Jiefeld load Kiefeld load Jiefeld load		Yield (p	Stress si)	Ultimat (p	Ultimate Stress (psi)		longation	emarks		
S	(lls/fl)	Nominal	Actual	Nominal	Actual	(kg)	(kg)	Nominal	Actual	Nominal	Actual	(inch)	% E	R
1	0.382	3/8	0.378	0.11	0.112	3470	4910	69600	68180	98400	96500	1.00	12.5	
2	0.377	3/8	0.375	0.11	0.111	3330	4860	66800	66300	97400	96800	1.10	13.8	Stee
-	-	-	-	-	-	-	-	-	-	-	-	-	-	ſS
-	-	-	-	I	-	-	-	-	-	-	-	-	-	
-	-	-	-	I	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	_	
			N	ote: on	ly two s	amples f	or tensile	and one	sample f	or bend	test			1
a / 2	Bend Test													
3/8	" Dia Ba	ar Bend	Test Th	rough	180° 18 S	Satistacto	ory							

I/C Testing Laboratoires UET Lahore, Pakistan.

Note:

1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports

2. The above results pertain to sample /samples supplied to this laboratory.



Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Sub Division Officer Building Sub Division No. 1 Lahore (Capacity Building of Occupational Safety and Health Regime to Promote Safer Working Condition at Workplace (Phase II-09 Division))

Reference # CED/TFL <u>4425 (Dr. M Rizwan Riaz)</u> Reference of the request letter # 1047/I Dated: 28-12-2023 Dated: 22-11-2023

Tension Test Report (Page -1/1)

Date of Test 01-01-2024

Gauge length 8 inches

Description

Deformed Steel Bar Tensile Test as per ASTM-A615

ir. No.	Weight	H Diameter/ Size ≫ (inch)		Diameter/ Size (inch)Area (in²)Diameter/ Size (in²)Breaking BreakingJune		Breaking Load	Yield Stress (psi)		Ultimate Stress (psi)		Elongation	longation	emarks	
01	(lbs/ft)	Nominal	Actual	Nominal	Actual	(kg)	(kg)	Nominal	Actual	Nominal	Actual	(inch)	H %	B
1	0.361	3/8	0.368	0.11	0.106	3770	5120	75600	78240	102600	106300	1.00	12.5	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	I	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	I	-	-	-	-	-	-	-	-	-	
			N	ote: on	ly one s	sample fo	or tensile	and one	sample f	or bend t	est	1	[
Bend Test														
3/8	3/8" Dia Bar Bend Test Through 180° is Satisfactory													

I/C Testing Laboratoires UET Lahore, Pakistan.

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Resident Engineer EA Consulting Pvt Ltd. Construction of Peshawar Northern Bypass Package-2.

Reference # CED/TFL 4426 (Dr. M Rizwan Riaz)	Da
Reference of the request letter # PNBP/EA/RE-3A/23/-478	Da

Dated: 29-12-2023 Dated: 27-12-2023

Tension Test Report (Page -1/4)

Date of Test Gauge length Description 01-01-2024 640 mm Steel Strand Tensile Test as per ASTM A-416-94a

Sr. No.	Nominal Diameter	Nominal Weight	Measured weight	easured Yield strength veight clause (6.3)		Breaking strength clause (6.2)		Young's Modulus of Elasticity "E"	Elongation	arks / Coil No.	
	(mm)	(kg/km)	(kg/km)	(kg)	(kN)	(kg)	(kN)	GPa	%	Rem	
1	12.70 (1/2")	780.0	786.0	17900	175.60	20000	196.20	199	>3.50	XX	
2	12.70 (1/2")	780.0	787.0	18100	177.56	20000	196.20	199	>3.50	XX	
3	12.70 (1/2")	780.0	786.0	18000	176.58	20100	197.18	198	>3.50	XX	
-	-	-	-	-	-	-	-	-	-		
-	-	-	-	-	-	-	-	-	-		
-	-	-	-	-	-	-	-	-	-		
	Only three samples for Test										

Note:

1. Modulus of Elasticity is based on nominal steel area of the steel strand vide clause 13.3 of ASTM – A416a

2. Load versus percentage strain graphs are attached

I/C Testing Laboratoires UET Lahore, Pakistan.

Note:

1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports

2. The above results pertain to sample /samples supplied to this laboratory.



STRUCTURAL ENGINEERING DIVISION

Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

Resident Engineer EA Consulting Pvt Ltd. Construction of Peshawar Northern Bypass Package-2.

Reference # CED/TFL <u>4426 (Dr. M Rizwan Riaz)</u> Reference of the request letter # PNBP/EA/RE-3A/23/-478 Dated: 29-12-2023 Dated: 27-12-2023

Graph (Page - 2/4)



Stress Strain Relation -- Specimen No. W 1

I/C Testing Laboratoires UET Lahore, Pakistan.

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION

Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

Resident Engineer EA Consulting Pvt Ltd. Construction of Peshawar Northern Bypass Package-2.

Reference # CED/TFL <u>4426 (Dr. M Rizwan Riaz)</u> Reference of the request letter # PNBP/EA/RE-3A/23/-478 Dated: 29-12-2023 Dated: 27-12-2023

Graph (Page - 3/4)



Stress Strain Relation -- Specimen No. W 2

I/C Testing Laboratoires UET Lahore, Pakistan.

Note:

1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports

2. The above results pertain to sample /samples supplied to this laboratory.



STRUCTURAL ENGINEERING DIVISION

Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

Resident Engineer EA Consulting Pvt Ltd. Construction of Peshawar Northern Bypass Package-2.

Reference # CED/TFL <u>4426 (Dr. M Rizwan Riaz)</u> Reference of the request letter # PNBP/EA/RE-3A/23/-478 Dated: 29-12-2023 Dated: 27-12-2023

Graph (Page – 4/4)



Stress Strain Relation -- Specimen No. W 3

I/C Testing Laboratoires UET Lahore, Pakistan.

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

M/S Vision Engineering (Pvt) Ltd Lahore

Reference # CED/TFL <u>4427 (Dr. M Rizwan Riaz)</u> Reference of the request letter # VECO/2023/12/22/8061 Dated: 29-12-2023 Dated: 22-12-2023

Tension Test Report(Page - 1/4)Date of Test01-01-2023Gauge length640 mmDescriptionSteel Strand Tensile Test as per ASTM A-416-94a

Sr. No.	Nominal Diameter	Nominal Weight	Measured weight	Yield st clause	Yield strength clause (6.3)		king 1 clause 2)	Elongation	rks / Coil No.		
	(mm)	(kg/km)	(kg/km)	(kg)	(kN)	(kg)	(kN)	%	Rema		
1	9.53 (3/8")	430.0	440.0	9600	94.18	10800	105.95	>3.50	8		
-	-	-	-	-	-	-	-	-			
-	-	-	-	-	-	-	-	-			
-	-	-	-	-	-	-	-	-			
-	-	-	-	-	-	-	-	-			
-	-	-	-	-	-	-	-	-			
	Only one samples for Test										

I/C Testing Laboratoires UET Lahore, Pakistan.

Note:

1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports

2. The above results pertain to sample /samples supplied to this laboratory.



Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

M/S Vision Engineering (Pvt) Ltd Lahore

Reference # CED/TFL <u>4427 (Dr. M Rizwan Riaz)</u> Reference of the request letter # VECO/2023/12/22/8062 Dated: 29-12-2023 Dated: 22-12-2023

Tension Test Report(Page - 2/4)Date of Test01-01-2023Gauge length640 mmDescriptionSteel Strand Tensile Test as per ASTM A-416-94a

Sr. No.	Nominal Diameter	Nominal Weight	Measured weight	ed Yield strength t clause (6.3) Breaking strength clause (6.2)		Elongation	rks / Coil No.				
	(mm)	(kg/km)	(kg/km)	(kg)	(kN)	(kg)	(kN)	%	Rema		
1	9.53 (3/8")	430.0	445.0			7800	76.52	<3.50 Not ok	7		
-	-	-	-	-	-	-	-	-			
-	-	-	-	-	-	-	-	-			
-	-	-	-	-	-	-	-	-			
-	-	-	-	-	-	-	-	-			
-	-	-	-	-	-	-	-	-			
	Only one samples for Test										

I/C Testing Laboratoires UET Lahore, Pakistan.

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples





Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

M/S Vision Engineering (Pvt) Ltd Lahore

Reference # CED/TFL <u>4427 (Dr. M Rizwan Riaz)</u> Reference of the request letter # VECO/2023/12/22/8063 Dated: 29-12-2023 Dated: 22-12-2023

Tension Test Rep	ort (Page – 3/4)
Date of Test	01-01-2023
Gauge length	640 mm
Description	Steel Strand Tensile Test as per ASTM A-416-94a

Sr. No.	Nominal Diameter	nal Nominal Measur eter Weight weigh		Yield st clause	trength e (6.3)	Brea strength (6.	king 1 clause 2)	Elongation	rks / Coil No.		
	(mm)	(kg/km)	(kg/km)	(kg)	(kN)	(kg)	(kN)	%	Rema		
1	9.53 (3/8")	430.0	441.0	9600	94.18	10900	106.93	>3.50	6		
-	-	-	-	-	-	-	-	-			
-	-	-	-	-	-	-	-	-			
-	-	-	-	-	-	-	-	-			
-	-	-	-	-	-	-	-	-			
-	-	-	-	-	-	-	-	-			
	Only one samples for Test										

I/C Testing Laboratoires UET Lahore, Pakistan.

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

M/S Vision Engineering (Pvt) Ltd Lahore

Reference # CED/TFL <u>4427 (Dr. M Rizwan Riaz)</u> Reference of the request letter # VECO/2023/12/22/8064 Dated: 29-12-2023 Dated: 22-12-2023

Tension Test Report(Page - 4/4)Date of Test01-01-2023Gauge length640 mmDescriptionSteel Strand Tensile Test as per ASTM A-416-94a

Sr. No.	Nominal Diameter	Nominal Weight	Measured weight	Yield st clause	trength e (6.3)	Breal strength (6.	king 1 clause 2)	Elongation	Remarks / Coil No.		
	(mm)	(kg/km)	(kg/km)	(kg)	(kN)	(kg)	(kN)	%			
1	9.53 (3/8")	430.0	447.0 9000 88.29		10900	106.93	>3.50	5			
-	-	-			-	-					
-	-	-	-	-	-	-	-	-			
-	-	-	-	-	-	-	-	-			
-	-	-	-	-	-	-	-	-			
-	-	-	-	-	-	-	-	-			
Only one samples for Test											

I/C Testing Laboratoires UET Lahore, Pakistan.

Note:

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.



Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Chief Resident Engineer Osmani & Comany (Pvt) Ltd. Construction of Boundary Wall along Periphery of Allama Iqbal Industrial City, Near Sahinwala Interchange M-4 Motorway, Faisalabad; Procurement No. AIIC-05.

Reference # CED/TFL 4429 (Dr. M Rizwan Riaz)Dated: 29-12-2023Reference of the request letter # CRE/AIIC-05/Lab/644Dated: 21-12-2023

Tension Test Report (Page -1/1)

Date of Test Gauge length Description

01-01-2024 8 inches Deformed Steel Bar Tensile Test as per ASTM-A615

Sr. No.	Weight	Diameter/ Size		Diameter/ Area Size (in ²)		Yield load	Breaking Load	Yield Stress (psi)		Ultimate Stress (psi)		Elongation	longation	marks
	(lbs/ft)	Nominal (#)	Actual (inch)	Nominal	Actual	(kg)	(kg)	Nominal	Actual	Nominal	Actual	(inch)	H %	Ro
1	0.381	3	0.378	0.11	0.112	4050	5200	81200	79700	104200	102400	1.20	15.0	u
2	0.366	3	0.370	0.11	0.108	3310	4640	66400	67830	93000	95100	1.30	16.3	umra Steel
-	-	-	-	-	-	-	-	-	-	-	-	-	-	Ř
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
			N	ote: on	ly two s	amples f	or tensile	and one	sample f	or bend	test			
Bend Test														
#3 Bar Bend Test Through 180° is Satisfactory														

I/C Testing Laboratoires UET Lahore, Pakistan.

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Assistant Engineer Civil (3.22 MW Nardajian HPP) AJK PDO

Reference # CED/TFL <u>4430 (Dr. M Rizwan Riaz)</u> Reference of the request letter # PDO/2205-07/2023 Dated: 29-12-2023 Dated: 26-12-2023

Tension Test Report (Page -1/1)

Date of Test Gauge length Description 01-01-2024 8 inches

Deformed Steel Bar Tensile and Bend Test as per ASTM-A615

Sr. No.	Weight	Dian Si	Diameter/ Size		rea n²)	Yield load	Breaking Load	Yield Stress (psi)		Ultimate Stress (psi)		Elongation	longation	emarks
	(lbs/ft)	Nominal (#)	Actual (inch)	Nominal	Actual	(kg)	(kg)	Nominal	Actual	Nominal	Actual	(inch)	% E	R
1	0.376	3	0.375	0.11	0.111	3490	5150	70000	69510	103200	102600	1.20	15.0	
2	0.375	3	0.375	0.11	0.110	3110	4590	62400	62130	92000	91700	1.40	17.5	
-	-	-	-	-	-	-	-	-	-	-	-	-	-`	
-	-	-	-	I	-	-	-	-	-	-	-	-	-`	
-	-	-	-	-	-	-	-	-	-	-	-	-	_	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
	Note: only two samples for tensile and one sample for bend test													
Bend Test														
#3 Bar Bend Test Through 180° is Satisfactory														

I/C Testing Laboratoires UET Lahore, Pakistan.

Note:

1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports

2. The above results pertain to sample /samples supplied to this laboratory.